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Statement

o AR EASEI E A (BRI T 5D SR

The test report is invalid if it is not affixed the official seal of the laboratory to it.
SRR S R ERINGA LI E A& (RN EHE) TR
Copies of the test report without the official seal of the laboratory are invalid.
KR S TE i H A% e A E TR

The test report is invalid without the signatures of compiler, checker and approver.
A 5 IR EOTE AR

The test report is invalid if it is blotted out.

AREALIFHMAAE, AW HASIIR S .

[t is forbidden to copy the test report partially without the written approv al of the
laboratory.

IEFERFERIEE R, OO BT IR AT 2

The conclusion of the consignation test is only valid for the provided sample.
AR LA SORHE, JE00A Cnf) OIS, P RLEMER,
BLrp SO A

The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
FRAA U], A IR R IR Lo

Unless noted otherwise, the test type is consignation test.

b EWETHTRIE4E% 3455 Address: No.345 East Yunling Road, Shanghai
S E 4 i (Post Code): 200062

HL1f(Tel): (021) 31765555 fE3L(Fax): (021) 31015117

[4E (web site): www.ghs.cn

H7F{E5H (E-mail): center@ghs.cn
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" ‘*I R HLIA L SigenStor BAT 8.0 300~900V 8. 06kWh
HE 5o 4 AR Chinese
Name of Sample G
%I Sigen Battery SigenStor BAT 8.0 300~900V 8. 06kWh
English
T
A 1123040309
Sample No.
itz L AR TR AR PR
Consignor Shanghai SIGEN New Energy Technology Co., Ltd.
£ FEL b R IR g AR PR A A
Manufacturer Shanghai Sigevuan Intelligent Technology Co., Ltd.
A i) 7 ik BeaE GRIGAFRAET MY ST/SG/AC. 10/11/Rev. 7 38. 3

Test method

UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section 38.3

HlEARA PAE GRISFFRAETFM) ST/SG/AC. 10/11/Rev. 7 38.3
Criterion UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section 38.3
HE &R, Bt &@abat
Appearance White Metal shell
s dE T B A ) A2 3%
90930417 Az e B 2023-04-20 ~ 2023-05-11
AcceptedDate el Test Date ' o

i) | A

e FEASEAUL s 2 i R bk s SMAERE 7 it AT L SR A TRCR

Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge
2460, AT EAE GRIGMRMEFM) ST/SG/AC. 10/11/Rev. 7 38. StRdEE R,
The sample has passed the test items of UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
i) £k 48 Section 38.3
Conclusion
He 5 4 (1) . B i -
ER AW Date) : “glo%ﬁ 9@7‘ 12)
T FE L L 2 /\}\\“ 7
HiE Rechargeable Lithium Battery. ﬁ:’ f:_-_,
Comment | & #8%5 B kil & 4iT 9545 LTI B 43 S ‘ \'rf
All tests were tested in No.3, Kangpu Road, Kunshan, S’Fﬁu, Jingsu, (_I‘tTm[-:I
,f v g AL
E RI NETET , e
Consignor ] 201114
Address Po

e
Approver:

4%

Title:

14 4%

%) %?q

Compiler:

¥4 :
Checker: 2‘7 ZD%

AR 1 (Head of Electrochemical Testing Department)
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o | RMMA LA | HAERRSIEERS s _— 7
)E?'-ﬁ_ < *_'Ai\‘mj/n% $‘J)\duﬁ %‘I_i
N Name of Test Standard requirement or The c e 4
0. ltems Clause Number of Standard Test Result |Conclusion| Remark
BT IN Culs gl T ST/SG/AC. 10/11/Rev. 7
. 38.3 WUIAT. A
1 . EE%E*U‘ i lliv \:n:l;;{l.rulf Tests and Criteria S[)ii{i\i\pindix 1 P:’iiﬁd /
Altitude simulation|gy/se/ac. 10/11/Rev. T Section 38.3 Test T.1 =
eI Gl Al T ST/SG/AC. 10/11/Rev. 7
) R l‘i \i 'u‘l‘ﬁfl’T-? ] . LR % 2 &
2 ) anual of Tests and Criteria See Appendix 2 Passed /
Thermal test ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.2
WA I Gl FbEdE-T-0E) ST/SG/AC. 10/11/Rev. 7
R 38.3 GlI0T. 3 e 3 HH
3 i 1 UN Manual of Tests and Criteria See Appendix 3 o
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.3 Passex
PG GR3FbRAEFH) ST/SG/AC. 10/11/Rev. 7
- 38.3 55T, 4 W 24 4 e
ik WL oAt
4 UN Manual of Tests and Criteria See Appendix 4 Passed
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.4 i
B A IR CalBe fdmE T M) ST/SG/AC. 10/11/Rev. T
/ 38.3 5T, 5 BLEf A B (=]
o1t it W ik
5 External short UN Manual of Tests and Criteria See Appendix 5 Passed /
circuit ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.5
AR GRBEAERHE ) ST/SG/AC. 10/11/Rev. 7
= 38.3 W38eT.6 WA 6 .é}*%
WIE WL A
6 UN Manual of Tests and Criteria See Appendix 6 Passed /
Crush ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.6
B E L GRASHERHEF M) ST/SG/AC. 10/11/Rev. 7
W 38.3 W8T, 7 WLHH & 7 Gtk
7 UN Manual of Tests and Criteria See Appendix 7 Passed /
Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.7
WY G MbHET- ) ST/SG/AC. 10/11/Rev. T
8 gﬁfﬁu}ﬂ% ‘53 ‘:Ul:lkl}ll T;a?' Tests and Criteria Elﬂﬁﬁi ’ dix 8 i /
- A ) anus ests i riterie See Appendix 2 :
Forced discharge (sr/s6/ac. 10/11/Rev. 7 Section 38.3 Test T.8 Passed 4
Ao i) 3R 358, 4 HEHR R 20°C-23°C R EHR /%
Test Environment Ambient temperature:20°C-23C;Ambient humidity:/%
Condition
137 B g
. Test ltem
SaBEERL
JE s /
Subcontracted Test seEBE | BFF / I
Condition Subcontracted | Name Post Code
Laboratory Huht / w35
Address Tel




A T A A R 8]

B A 4R & —HRI
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report—Appendix 1

NO. 1123040309

3/11
% ] R B S| A
No. Name of Test I[tems | Altitude simulation
. X2 AT Before XL JE After o 10
Ha | HERA A - REBA | PR CE | S
g Sample Status ¥ | FFREE | RE¥E | FIEE |Mass Loss| Residual | 2%
Sample Mass oCcv Mass ocv OCV | Other
No. g AY g AY % /% Event
001 | oy mnmnt 70872 30.06 | 70872 30. 06 0.00 | 100.00 | O
002 | e 70923 30.05 | 70922 | 30.05 0.00 | 100.00 | O
003 | preremi e 70858 30.06 | 70857 30. 06 0. 00 100.00 | O
25CYCrE A eIl ’ 7 A . \
008 | g Al e 70743 30. 06 70743 30. 06 0. 00 100,00 | O
LR This space intentionally

left blank

&iE: LR V-IR R D-AR4R R-2L R F-A& Kk 0-Akh. Lk, LK, LHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=\
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5 3 AR A LM | AU

No. Name of Test Items Thermal test

. . X357 Before R G After & i

Ko B L Re ik #40E e

5 Sample Status RE | ek Uil F 3 % | Mass Loss| Residual | 31, &
Sample Mass ocv Mass oCVv OCV | Other

No. /g A% /g A" /% % Event

001 | e | 70872 30.06 | 70866 | 3002 0. 01 99.87 | O

002 | |gepmERn 70922 30. 05 70917 30. 02 0.01 99.90 | ©O

: 230YCH LT E— ’ ; " , . P
003 S e 70857 30. 06 70850 30. 02 0.0l 99. 87 0
004 2oClCE e 70743 30. 06 70739 30. 02 0.01 99, 87 0

25CYC Fully charged

BFEH This space intentionally
left blank

#Hik: L-ih V- D4R R-s0E F-R K 0-Atik, LK. LK, LHE. LLK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

B et
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F5 ’ RWAE LA |
No. Name of Test I[tems | Vibration
o — _— _ -
fFT kA A2 AT Before RIZE  After Fefik | #lewE | g
ke Sample Status BE FReE| RE FF#4 & JE |Mass Loss| Residual | 3%
Sample Mass ocv Mass ocv ocv Other
Ne, /g NV /o NV 1% /% | Event
00 | i 70866 | 30.02 | 70863 | 30.02 0.00 | 100.00 | O
C Fully charged
002 W s 70917 30. 02 70915 30. 02 0. 00 100. 00 0
°YC Fully charged
008 | s 70850 30. 02 70848 30. 02 0. 00 100. 00 0
B | o 70739 30. 02 70736 30. 02 0. 00 100. 00 0
25 ul Iy charged
LR A This space intentionally

Fik: Lok V-IRA D-ARIR R-2h R F-A K O-Riih, Lk, LMK, LHaHE. ALK
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.

e R N

o

o~
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il ; R B LA ahiti
No. Name of Test Items Shock
il X » KB E After e
A 5o P 1A 3247 Before R B ter BEE |#aeE | st
¥ S %Dr S‘G BE | AREE| ¥ F& @ & | Mass Loss | Residual | 30 %
Samipls] RAOPERLANUS Mass ocv | Mass ocv OCV | Other
No. /g Y /g A% % % Event
oor | s 70863 | 30.02 | 70863 | 30.02 0.00 | 100.00 | O
0 | 70915 | 30.02 70914 | 30.02 0. 00 100.00 | O
003 | prernioe | 70848 | 30.02 70818 | 30.02 0. 00 100.00 | ©
004 | e pena o | 70736 | 30,02 70736 | 30.02 0. 00 100.00 | ©
LL R This space intentionally

left blank

Bk - V- A D-MR4K R-a 3 F-A2 Kk O-Aiih. LRI, LMK, L E.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

FAE K.

~i.>8
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A% - e 5 B A gl
No. ' Name of Test Items External short circuit
¥ oo 2 5 82
Hams HoRA o e ST Aen g
Sample No. Sample Status e xterllzc SHpRraiE Other Event
1ICYCE o He e g
0 ICYC Fully charged 57.6 -
. 1CYCHEA AL s
002 1CYC Fully charged 97. 3 -
: 25CYCTE A Te =
003 25CYC Fully charged o7. 4 0
OV At
004 25CYCHEAs el 56. 8 0

25CYC Fully charged

This space intentionally left
blank

Hik: D-ARIR R-KE F-A K 0-ZMk, LALK, LHE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 . #ri) ;B G AR e

No. Name of Test Items Crush
e LRI s AL
Sample No. Sample Status Max. l:xtern;{t}i:Temperature Other Event

005 LCIC 501 Copaeiy 28.2 0

006 LCYC 503 Capneity 2.5 e

ous lcx'lcm.aroﬂ: Ocn‘aﬁa:i ty —— e

o0 LCIC 500 Capeeity 2.3 D

010 25(?\%\;0“? U(?;ifiw 235 e

o 25010 504 Capaeicy 2.1 0

oiz z‘itz\%C(YfO%Sotl;;;L“u v B e

013 2SR i 2.9 0

014 2ARiC busiee 23.5 o)

25CYC 50% Capacity

DS

This space intentionally left blank

%ii: D-MRfk F-R K -k, LA K,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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j- -2 7 S A B b AR HFH
No. Name of Test Items | Overcharge
T =R S HR 2
Sample No. Sample Status Other Event
1CYCTE S Fu L 0
015 1CYC Fully charged
. ICYCSE & T HL 0
018 1CYC Fully charged
-  20ICERR 0
25CYC Fully charged
018 r %SEYC'%Ei%ﬁi[ﬁ 0
25CYC Fully charged
Ll %S This space intentionally left blank

Fix: D-MRAR F-A2 K O-AMMAR, LA K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

-9

N aTITred
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5 p #r | I B G AR ek 1] S P
No. Name of Test [tems Forced discharge
Haths Kok P
Sample No. Sample Status Other Event
1CYCHE A0l o
019 1CYC Fully discharged
. 1CYCHE £ T o
020 1CYC Fully discharged
p 1CYCyEATiL 0
021 1CYC Fully discharged
N ICYC5E AT 5
022 1CYC Fully discharged
1CYCTE 2T e 0
023 1CYC Fully discharged
‘ 1CYCyeAsmoh 0
V24 1CYC Fully discharged
_ LCYCHE AR A 0
025 1CYC Fully discharged
. LCYCHE AL o
026 1CYC Fully discharged
1ICYCHE &R 0
027 1CYC Fully discharged
1CYCTE AT 0
028 1CYC Fully discharged
, 25CYCHE AL, o
029 25CYC Fully discharged
‘ 25CYCTE 2T, o
030 25CYC Fully discharged
25CYCHE AL o
031 25CYC Fully discharged
) 25CYCHE AL 0
032 25CYC Fully discharged
i 25CYCTE AL 0
033 25CYC Fully discharged
, 2RCYCHEATIAOLL o
034 25CYC Fully discharged
. 25CYCTE TR 0
035 25CYC Fully discharged
25CYCHE AU 0
036 25CYC Fully discharged
. 25CYCHE AL o
037 25CYC Fully discharged
) 25CYCTE A
038 25CYC Fully discharged 0

&iE: D-FEAR F-A2 K O-ALM4k, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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